

檢驗報告

報告編號： UE/2009/90072

日期： 2009年10月14日



自然材股份有限公司
桃園縣龍潭鄉渴望路83號

以下測試之樣品係由供應廠商所提供及確認：

產品名稱： 灰泥塗料
 產品用量： 330g/m²
 產品型號： 888
 產品成份： 大理石灰泥、大理石粉、石灰水、甲基纖維素
 產品用途： 牆面塗料
 送樣日期： 2009年9月25日
 試驗日期： 2009年9月26日
 委託單位： 自然材股份有限公司
 登記證號： 桃營登字第09714585號
 統一編號： 24264467
 委託單位負責人： 韋仁正
 委託單位地址： 桃園縣龍潭鄉渴望路83號
 負責人身分證號： F121972098
 試驗單位： 台灣檢驗科技股份有限公司
 試驗單位負責人： 戚觀成

委託測試項目： 甲醛、TVOC

測試方法： 1. 本測試參考內政部建築研究所，”室內建材揮發性有機逸散物質檢測標準方法及程序之研究”，MOIS901014，2001。
 2. ASTM D5116-97

測試結果：

測試項目	測試結果	性能水準(逸散效率)**	結果判定
TVOC	0.080	<0.19 mg / m ² . hr	PASS
*甲醛	N.D.	<0.08 mg / m ² . hr	PASS

*甲醛MDL:0.003 mg / m². hr

**健康綠建材規範值

Signed for and on behalf of
SGS Taiwan Ltd.

Shin-Jyh Chen
Shin-Jyh Chen



Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部份複製。
 This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.